PHANTOM 150cc



H & Catalog

—ie ﬁﬁﬁ*}jlé‘ﬁi Front cover assy wsere] farerel feyere! lelafe: leTere feNe¥e leieYe 3~ 9

T PYXUE S Front cover assy crreereereee e 10~ 15

1]

. AN B E Y Speedometer cover assy) s 16
DY . 7 ) i 5 R Handlebar assy <=+ -oeeoeeeeeeeeeeeeneeeees 17
T, B LS R Bottom of front panel assy «+++-+++-++-18 ~ 23
Sk TEELR T Tool o pisy 2w sass s st sameroo sssass i)
. BiFSURAE AE Front wheel fender assy == «««---osee+ 25
I\ BHIEK B . PRI Seat assy - -veeeeeeereereeeeeees 26
U, B AR % Footboard assy ««««eeeereeeeeeees 27 ~ 28
t. BYTE B Luggage box assy s ssssssssssss srs 99
T — . A4 LEMNUE R Left & rihgt protecting plate assy

-+ 30~33
+ = JGRAT B Tail light assy == ooeeeeeeeeeeeee234~ 35

F = I Rear rack assy -+ eeeeeeeeeeeeee s 36

—I—I]_I]\ ﬁﬁ%,‘éﬁl‘ZFrontwheel assy""""""""“"'"""37
—[—ﬂ\ }ﬁ%,‘éﬁ}‘ZRearwheel ASGY erereerrereesnaneneans 38 ~ 40
5. HIZE IS M Electrical parts:-«-«--eeee o
T A T ere—
T\, FUEEs B Air-cleaner assy «++orereeee e 44 ~ 45
FIL. Wi K Steering column assy <+« oo - ---46
e ﬁ‘iﬂﬁﬁ,‘é\ﬁiFueltankassy'“'“""“""“""""'47
ZA L B EBE(S0CC) Frame assy veeeeeeeee48 ~ 51
A AR (125CC, 150CC) Frame assy

% § 5 EE S S 52~55
—+=. “ﬁ?ﬂ%%l.éﬁk Muffler «cccoeeerveeseneesnieennnn 56
TP B FHHLE R Engine assy--- e e oo eseeserenees 57

T T JEUUEE B MArror assy <+ v eeev eeeeeeeeeeee58



—. WM E R (Front cover assy): JHEJEE MAO YAN LIE YING

W/ £

7‘ o
7 6
5 e TR EEBYE Y FEIL AR HE Yk RIEG
No Part No Description in Chinese Description in English Qty USD
1 010001C B THIAR Front cover 1
2 010002C AT Headlight assy. 1
010003C HMEAT T 96 (A% . 12V 18W/18W) | Bulb of headlight (TYPE:12V 18W/18W) 2
TN . Bulb of front turn light
A A A Mk -
4 010004C AL BT AT I A% 12V 3W) (TYPE: 12V 31) 2
5 GB/T 845 ST4. 8 X 12 H 24T Self-tapping screw ST4.8X12 2
6 010006C D4, 2 Jfr Clip®4.2 4
7 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 4




L PIXE SR (Front cover, handlebar assy):; JGHRZEE  MAO YAN LIE YING

EANET TR T R | 0| e
No Part No Description in Chinese Description in English Qty USD
1 020001A PIIXE Front cover, Handlebar 1
2 020002A FAEFA Protection Cover, Left 1
3 020003A AT 5 Protection Cover, Right 1
4 020004A Ao KT (KT VO RS - 12V 10W) Front turn signal Left (TYPE:12V 10W) 1
5 020005A A KT (KT VRS - 12V 10W) Front turn signal Right (TYPE:12V 10W) 1
6 020006A D4, 2 Clip®4. 2 2
7 GB/T 845 ST4. 2X 12 H 24T Self-tapping screw ST4.2X12 4
8 GB/T 845 ST4. 8 X 12 H 24T Self-tapping screw ST4.8X12 4
9 GB/T 818 |+ [ LIRET M5X 25 Screw M5X 25 1

_4.-




=. X FKE KA (Speedometer cover assy): JGARJEE MAO YAN LIE YING;

FF5 TG 5 A4 R AR VG fri& RIB
No Part No Description in Chinese Description in English Qty USD
1 030001A NE = Speedometer Cover 1
2 030002A e Speedometer 1
3 030003A AN 2% B HE 205 2 Speedometer wire assy 1
4 030004A ACRAT XTI (LS - 12V 1. 7W) Bulb of Speedometer (TYPE:12V 1. 7W) 5
5 030005A NDtAE Flasher 1
6 030006A BT HEAT 22T % Light shifting switch 1
7 030007A ek o Switch of turn signal 1
8 030008A EXNIBIES Switch of braking light 1
9 030009A HEBAT % Light switch 1
10 030010A AL Al 424 Electric starting up button 1
11 030011A M W\ 2 Horn button 1
12 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 3
13 GB/T 845 ST4. 2X 16 H 24T Self-tapping screw ST4.2X12 7




DU, J5 M3 (Handlebar assy): FSHRJEEE MAO YAN LIE YING:

P o5 HSC PR E ey HE W& RUB
No Part No Description in Chinese Description in English Qty USD
1 040001A J7 A GERD Handlebar (ALL) 1
2 0400024 77 AT G =4, & A B) Handlebar (LIE YING III; LIE YING IIB) 1
3 040003A EEFE Left grip 1
4 040004A FIETE GHITHED Right grip 1
5 040005A T E House throttle 1
6 GB/T 6187.2 N A SRR M10 Hexagon nut M10 1
7 040007A 5 gt Bushing of handlebar 1
8 GB/T 5789 IN AR L TH RS M10 X 50 Hexagon bolt M10X50 1
9 040009A A R AR A e Left brake base 1
10 GB/T 5789 ANACE Sk IBHE M6X 16 Bolt M6X 16 1
11 040011A e R 2R ] 5E 41 Left brake fixing buckle 1
12 GB/T 5789 T B AR M6 X 25 Bolt M6X 25 1
13 GB/T 6187. 2 NP SRR EE M6 Nut M6 1
14 040014A e R A Left brake lever 1




FH.. BIEELS (Bottom of front panel assy); JHRJEME MAO

YAN LIE YING;

Fa EfES AT ESEAT iR | 0 |
No Part No Description in Chinese Description in English Qty USD

1 050001A I Bottom of front panel 1

2 0500024 7 2R 3 R B Left side cover 1

3 050003A A 2 i AR Right side cover 1

4 050004A D4, 2 R Clip ®4.2 4

5 GB/T 845 ST4. 8 X 12 H 24T Self-tapping screw ST4.8X12 4

6 050006A Je [ a4 Left reflector 1

7 050007A AR Right reflector 1

8 GB/T 6187.2 NI SRR RE M5 Nut M5 2




754 HL % (Tool box assy): JHHRAE MAO YAN LIE YING;
2
3<L'\. 24
9~ 10 1
8 k
4\’ 11
- —>5
6
55 EM-dm s HR A FR T AFR =z s RMB
No Part No Description in Chinese Description in English Qty USD
1 060001A THEF =R Tool box =Z4R: 1
2 060002A THFEHY Hook of tool box 1
3 GB/T 845 ST4. 8 X 25 H 24T Self-tapping screw ST4.8X25 2
4 060004A D4, 2 JfFr Clip®4. 2 4
5 GB/T 5789 N TR R M6 X 20 Hexagon bolt M6X 20 2
6 GB/T 5789 INFH TR R M6 X 16 Hexagon bolt M6X 16 2
7 GB/T 6187.2 INFEEE T WERE M6 Hexagon nut M6 1
8 GB/T 845 ST4. 2X 16 H 24T Self-tapping screw ST4.2X16 10
9 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 2
10 060010A T HEFE8 Lock of tool box 1
11 060011A T HEAM R Clip spring 1
12 060012A e Frame No cover 1




. ArEVEAUR K (Front wheel fender assy): JiHRJEE MAO YAN LIE YING;

Fre T 5 HSL AR JESLAFR = Wik RUE
No Part No Description in Chinese Description in English Qty USD
1 070001A EIEZR @ Front wheel fender A 1
2 GB/T 5789 NFIVE TSRS M6 X 12 Hexagon bolt M6X 12 6
3 070003A HRER AN Locked card 1
4 070004A B e B Front wheel fender B 1
5 070005A M6 Fi v Clip M6 1
6 GB/T 818 K K IRAET M6 X 12 Screw M6X 12 1
7 070007A RIS e bR i CRE & DUAC . J5 & 1AR) Front wheel fender assy 1
8 070008A Je AN 5255 2% Left reflector 1
9 070009A A S5 2 Right reflector 1




I\ BB EZ . BEER LK (Seat

assy) :

FF5 TS A4 R AR B ik B
No Part No Description in Chinese Description in English Qty USD

1 080001A ¥ 15 s 1z Rubber floor mat 1

2 080002A e S B s B Left rubber mat plug 1

3 080003A A5 RIS B R B Right rubber mat plug 1

4 GB/T 845 ST4. 2X 16 H 24T Self-tapping screw ST4.2X16 4

5 080005A JoE £ Seat 1

6 080006A JAE A B Seat pin 1

7 GB/T 5789 INFHVE SRS M6 X 16 Hexagon bolt M6X16 1

-10 -




fu. ISR E K (Footboard assy) :

TR & MAO

YAN LIE YING;

LR:R:]

Ll 2d]|anan

Lzyrly||paan
TRt

P o5 HSC PR JESLAFR s & RUB
No Part No Description in Chinese Description in English Qty USD
1 090001A I i8S JEC AR Footboard 1
2 090002A S Battery cover 1
3 GB/T 845 ST4. 2X 16 H 24T Self-tapping screw ST4.2X16 2
4 090004A VELUE S Plastic plate right 1
5 090005A VS uE S Plastic plate left 1
6 090006A BB PER Frame fender 1
7 GB/T 5789 INFE ST IR M6 X 32 Hexagon bolt M6X 32 2
8 GB/T 5789 INFE ST IR M6 X 22 Hexagon bolt M6X22 2
9 GB/T 818 2[R L MEET M6X 16 Screw M6 X 16 2
10 GB/T 5789 INFE ST IR M6 X 12 Hexagon bolt M6X12 4
11 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 14
12 0900124 D4, 2 e F Clip®4. 2 11

-11 -




+. B R (Luggage box assy): JEHRJEEE MAO YAN LIE YING;

RSt

AT oA FIAH HR | M|
No Part No Description in Chinese Description in English Qty USD
1 100001A B Luggage box assy —A{:11.7=$1.65 1
2 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 5
3 100003A JAE H47ii7 FEl —4X B5. 59=$0. 79 Front shroud 1
4 100004A D4, 2 R Clip®4.2 1
5 100005A JRE T [ PN 22 G Small cover of front shroud 1
6 100006A BYIN=E Cover for luggage box 1
7 GB/T 6187.2 AN AR A THERE M6 Hexagon nut M6 2
8 GB/T 5789 7N FRIE A TH IS M6 X 16 Hexagon bolt M6X 16 2
9 100009A 2R R AR O T8 =A%) Box plate 1
10 GB/T 5789 7N FIE A TR M6 X 16 (B 18 =A%) Hexagon M6X 16 2
11 100011A ERIERE M6 (8 =40) Nut M6 2
12 100012A JRE ERET R N B 55 Ot LA Small cover of front shroud 1
13 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 5
14 100014A JRE T B BT 1A) Front shroud 1
15 100015A D4, 2 R Clip®4.2 1

-12 -




d—. EAEMNRE R (Left & rihgt protecting plate assy): JHRJ&EEE MAO YAN LIE YING

12
N 14
‘ . SN Rt
. e a i
o
9—c f 3/8 5— WA |
’ J/ q
13 , il
P o5 HSC AR E ey HE & RUB
No Part No Description in Chinese Description in English Qty USD
1 110001A Te 2R Left protecting plate 1
2 110002A i BEAR Right protecting plate 1
3 110003A e B MARE XU Small plastic plate, left 1
4 110004A A 2 A I XU Small plastic plate, right 1
5 110005A e AR Rear plastic plate 1
6 110006A Ja R EFER Connecting plate of taillight 1
7 110007A oA A3 Seat lock 1
8 110008A JAis F 1 ] g 4 Seat lock bracket 1
9 110009A A AN R Clip spring of seat lock 1
10 GB/T 6187.2 VEE TR RE M8 X 16 Nut M8X 16 2
11 GB/T 6187.2 VEATHRBE M6 X 12 Nut M8X 16 2
12 110012 A D4, 2 e F Clip®4.2 8
13 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 4
14 GB/T 6187.2 VEE TR RE M6 X 16 Nut M6X 16 2
15 GB/T 845 ST4. 2X 12 H 24T Self-tapping screw ST4.2X12 6

- 13-




+=. FRITAM (Tail light assy): JHHEJE®E MAO YAN LIE YING;

P T 5 HSC AR E ey s & RIEB
No Part No Description in Chinese Description in English Qty USD
120001A Ja T Tail light assy 1
120002A BT AT (k% - 12V 5W/21W) Bulb of tail light (Type:12V 5W/21W) 1
5 1200034 AT AT (RS - 12V 10W) Bulb of rear turn light 9

(Type:12V 10W)
4 120004A Ji LR AT ¥ (RIA < 12V 3W) Bulb of license light (Type:12V 3W) 1
5 120005A Ja it gs (AT Rear reflector 1
6 GB/T 5789 INFE ST IEAE M6 X 16 Hexagon bolt M6X16 4
7 120007A D4, 2 Jfr Clip®4. 2 2
8 GB/T 97.1 PE S DX 18 Washer ®6X 18 2
9 GB/T 6187.2 INFEE LR RE M5 Hexagon nut M5 2
10 GB/T 97.1 TFHE DP6X12 Washer ®6 X 12 2
11 120011A NACTSLIERE M5 Nut M5 1

- 14 -




+=. FWZL ek (Rear rack assy):

Fre T HC A4 FR JEL AR W B RUB
No Part No Description in Chinese Description in English Qty USD

1 130001A Y LE Rear rack 1

2 130002A IR IER IR Cover, rear rack 1

3 GB/T 5789 NFIVE TSRS M6 X 12 Hexagon bolt M6X 12 6

4 GB/T 5789 INFVE L THMEARE M6 X 20 Hexagon bolt M6X20 2

5 GB/T 5789 NFVE L THNEARE M8 X 16 Hexagon bolt M8X16 2

-15-




+PU. miEes A (Front wheel assy):

75 Flhom s H AR HEIL AR gy it RUB
No Part No Description in Chinese Description in English Qty USD
1 1400014 & (50CC: 3.50X13; 125CC /150CC : | Front wheel (50CC: 3.50X13; 125CC |

3. 50X10) /150CC : 3.50X10)
0 GB/T 2983 6 (50CC: 130/60-13; 125CC /150CC : | Font tire (50CC: 130/60-13; 125CC |
130/60-13) /150CC : 130/60-13)
3 GB 3900-72-01-1 | <[ 1H Valve stem 1
4 140004A FE D13X D20X 20 Bushing® 13X ®20X 20 1
5 140005A HI#S T M12 X 245 Front axle M12X 245 1
6 GB/T 6187.2 7N AR AT B BUERE M12 Hexagon nut M12 1
7 140007A MRS H=3; N D=58; #}D=220 Brake disk H=3; IN®=58; OUT ®=220 1
8 140008A TR ZE S 900 Disk control 900 1
9 140009A HRERAEEA Gear of speedometer 1

10 GB/T 5789 IS VR LT IR RE M8 X 25 Hexagon bolt M8X25 2
11 GB/T 5789 INFAVE LT IR RE M6 X 12 Hexagon bolt M6X12 1
12 GB/T 70.1 WS HIREE M8 X 25 Bolt M8X25 3

-16 -




+T. Jai A 50CC (Rear wheel assy):

55 E g H AT T TR = ezs RIB
No Part No Description in Chinese Description in English Qty USD
1 150001A Jaflzh4E 1890/58 Rear brake pump 1890/58 1
2 150002A S ) B s Rear brake oil tube hook 1
R di brak 1 H=3; OUT @
3 150003A R (H=3: 4 D=190; Py D=58) ear disc brake pane |
=190; IN ®=58
4 150004A % F24ET (AEFR) Nut 3
S

-17 -




+T. J5i M (Rear wheel assy):

13— =

. [
T) 18 16 17 19

15— gy
2

\_130 ? | %. 23
11

75 TR H AT FL A TR = & RIEB
No Part No Description in Chinese Description in English Qty USD
| 1500014 JE U E 28 (50CC: 290; 125CC 150CC: | Rear absorber assy (50CC: 290; 125CC 0

335) 150CC:  335)
2 GB/T 6187.2 N SIS M8 X 32 Bolt M8X32 2
3 150003A KENHLEREAR Connecting plate 1
4 GB/T 5789 7N FHVE S TH RS M10 X 40 Hexagon bolt M10X 40 2
5 GB/T 6187.2 7N FAVE S THNE R M10 Hexagon nut M10 2
6 150006A B AD24. 5X 28 Bushing Ad24.5X28 1
7 150007A HEBD24. 5X5 Bushing B®24.5X5 1
8 GB/T 6187.2 INFAVE S THNE R M16 Hexagon nut M16 1
9 1500094 JE48% (500C: 2. 50X12; 125CC . 150CC: | Rear wheel (50CC: 2.50X12; 125CC - .

3. 50X10) 150CC: 3. 50X10)

BlG (500C: 120/70-12; 125CC. 150CC: | Rear tire (50CC: 120/70-12; 125CC.
10 GB/T 2983 T;§/60—13) 150CC:  130/60-13) !
11 GB 3900-72-01-1 | 75 M5 Valve stem 1

- 18 -




+T. J5i M (Rear wheel assy):

1% 1% 17 19

AT oA KA HR | M|
No Part No Description in Chinese Description in English Qty USD
12 150012A oA MEME Cap of valve stem 1
13 150013A A 4 B R Brake shoe 2
14 150014A P iy 3 Spring, brake shoe 2
15 150015A e Brake rocker 1
16 150016A R ZE R ey Brake rocker shaft 1
17 150017A R R4 R Rl Ao o Spring, brake rocker 1
18 1500184 0 £ Kl 0 ring 2
19 GB/T 6187.2 7N FRVE 22 THR AR M6 X 32 Hexagon bolt M6X 32 1
20 150020A JEELRIR Rear wheel fender 1
21 150021A LR Right bracket 1
22 150022A ST BR Left bracket 1
23 GB/T 6187.2 JNFRVE 22 THR R M6 X 12 Hexagon bolt M6X 12 3

-19 -




5. SR (Electrical parts):

P o5 HSL AR JESLAFR A & RIB
No Part No Description in Chinese Description in English Qty USD
1 160001A FEL 208 28 oL Wire assy 1
2 160002A IEAR 2R “+” cable 1
3 160003A s (8L “-” cable 1
4 160004A RIS 22 (15A) Fuse (15A) 2
5 160005A TR 22 & Fuse box 1
6 160006A RUKER CDI assy 1
7 160007A ik Relay assy 1
8 160008A =) High voltage wire assy 1
9 160009A RUKFFR CRRITTED Ignition lock 1
10 160010A AR Ignition key 2
11 160011A 7 15 2% ol %, Anti-theft controller 1

-20 -




5. SR (Electrical parts):

P o5 H LA TR JE A TR Gy & RIB
No Part No Description in Chinese Description in English Qty USD

12 1600124 FEL IR I\ Horn assy 1

13 160013A faEds GBS Rectifier assy 1

14 GB/T 5789 INFE ST IEFE M6 X 12 Hexagon bolt M6X12 1

15 GB/T 5789 INFE ST IEAE M6 X 16 Hexagon bolt M6X16 4

16 GB/T 5789 INFE ST IEAE M8 X 16 Hexagon bolt M8X16 2

17 GB/T 6187.2 INFIVE LR RE M6 Hexagon nut M6 1

18 160018A | W\ 57 22 Horn bracket 1

19 GB/T 818 2[R SLMEET M5 X 20 Screw M5X 20 1

221 -




+t. B E A (Cables) :

-

Fre T HC A4 FR JEL AR W & RIB
No Part No Description in Chinese Description in English Qty USD
1 170001A JE A2 S 1890+60mm Rear brake cable 1890+60mm 1
. 1 700024 T2k SRk (50CC: L=1733 +100mm; | Throttle cable (50CC: L=1733 +100mm; |
125CC. 150CC: L=1860+116mm) 125CC. 150CC: L=1860+116mm)
3 170003A HFERLA R 950+25mm

Speedometer cable 950+25mm

-22 .




+ )\, UL EK 50CC (Air—cleaner assy):

FF5 TS H1 S A4 R JEL AR o Yk RIB
No Part No Description in Chinese Description in English Qty USD

1 180001A TyEAE N i Air—-cleaner cover top 1

2 1800024 abljoEin )/ Air-filter element 1

3 180003A E R Clip 1

4 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 2

5 GB/T 845 ST4.8X 16 H 24T Self-tapping screw ST4.8X16 4

6 180006A eI Air-cleaner cover below 1

7 GB/T 5789 7N FRVE ZETHR RS M6 X 25 Hexagon bolt M6X 25 2

-3 .




+ )\, FPEEE AL 125CC 150CC (Air—cleaner assy):

L1111 111

= 7

Fre T 5 HSC AR E ey N Hrig RIB
No Part No Description in Chinese Description in English Qty USD
1 180001A TSy I Air-cleaner cover top 1

2 180002A TUEEE N iE Air-cleaner cover below 1

3 180003A UE S UEE Air-filter element 1

4 180004A 2k SR A Air—cleaner connecting pipe 1

5 1800054 g KK Clip 1

6 180006A B /NRH Small clip 1

7 GB/T 845 ST4. 2 X 12 H 24T Self-tapping screw ST4.2X12 8

8 GB/T 5789 I\ VR ZETHR RS M6 X 16 Hexagon bolt M6X 16 3

-4 -




+ . B X A% (Steering column assy):

1

%

12

R EHEES AT AT wR | |
No Part No Description in Chinese Description in English Qty USD
1 190001A NEEAR Steering column 1
2 190002A TR ©25X40 Washer @ 25X 40 1
3 190103A A A Upper cover bearing race 1
4 190004A I Under cover bearing race 1
5 190005A b 4R s Upper cover bearing bowl 1
6 190006A Bk ©4.8 Ball ®4. 8 1
7 190007A R Under cover, bearing bowl 1
8 190008A B B AR B Lock nut 1
9 190009A BN\ Nut 1
10 GB/T 5789 INFHVE AT SRS M10 X 40 Hexagon bolt M10X40 4
11 190011A A= 28 405+50 Front left absorber assy 405+50 1
12 190012A AiA =28 405+50 Front right absorber assy 405+50 1

_25.-




. RimFE B (Fuel tank assy):

P o5 H LA TR JE A TR Gy & RIB
No Part No Description in Chinese Description in English Qty USD
1 200001A TRIMAE Fuel tank 1
2 200002A RN AR 55 Fuel tank cap 1
3 200003A VIR 2 Fuel sensor unit 1
4 200004A VI AL BEs R AR Plate fuel sensor unit 1
5 200005A VI AE AL R s T Washer fuel sensor unit 1
6 200006A TR GO Fuel petcock 1
7 200007A RN PETE 7% 0il filter 1
8 200008A T AR AR Fuel tank plate 1
9 GB/T 5789 INFIVE L THNIERE M8 X 16 Hexagon bolt M8X 16 2
10 200010A JRE B R Seat lock bracket 1
11 20001 1A iR B 2R Seat lock cable 1
12 GB/T 5789 INFVE A THNEAE M6 X 16 Hexagon bolt M6X16 5
13 200013A MERE 08 Clip spring®8 6
14 200014A FEERE ©6 Clip spring®6 2
15 200015A HE ©4.5X ®8.5 0il pipe®4.5X ®8.5 0. 8m
16 200016A R O4X DT Gas hose®4X ®7 0. 5m

-26 -




—t=.

EZR R M 125CC 150CC (Frame assy):

PHHR S MAO YAN LIE YING;

P o5 H LA TR JE A TR M B RIEB
No Part No Description in Chinese Description in English Qty USD
1 220001A isp L Frame assy 1
2 220002A s Side stand 1
3 220003A M7 224 3 95 D20 Spring of side stand 95 @20 2
4 220004A ] =2 2 ] g B A Bolt, side stand 1
5 220005A S asIDIRGES Hanger 1
6 GB/T 5789 INFE ST IEFE M10 X 55 Hexagon bolt M10X55 2
7 GB/T 5789 INFE ST IERE M10X 185 Hexagon bolt M10X 185 1
8 220008A INFRVE L HBEERE M10 Hexagon nut M10 1
9 220009A AR phk Buffer of hanger 2
10 220010A ESR Center stand 1
11 220011A TR 85 D20 Spring of center stand 85 @20 2

-27 -




= EBE LM 125CC 150CC (Frame assy): JHRJEE MAO YAN LTE  YING
6 9
" P
L]
7
75 TR H AR JEL AR A=A & RIEB
No Part No Description in Chinese Description in English Qty USD
12 GB/T 5789 IS VR LT IERE M10X 25 Hexagon bolt M10X25 2
13 220013A LI RESS Bushing 1
14 220014A B ol Buffer of center stand 1
15 GB/T 5789 AR AL M6 X 25 Bolt M6X 25 1
16 GB/T 6187.2 ANAELTHERE M6 Hexagon nut M6 1
17 220017A I B R S 2R Left bracket, footboard 1
18 220018A A5 B S 2R Right bracket, footboard 1
19 220019A BYFE e Bracket, luggage box 1
20 GB/T 5789 INFAVE LT IR RE M6 X 12 Hexagon bolt M6X12 6

-28 -




—+=. JHE AR Muffler)

75 Flhom s H AR HEIL AR = it RIEB
No Part No Description in Chinese Description in English Qty USD

1 230001A MENEE Muffler 1

2 230002A HAEZ R Clip of muffler 2

3 230003A ENEE LY GRS Washer of muffler 2

4 GB/T 5789 IS VR LT IR RE M8 X 35 Hexagon bolt M8X35 2

5 GB/T 6187.2 ANAE LA RE M8 Hexagon nut M8 2

6 GB/T 5789 INAVE LT IERE M8 X 40 Hexagon bolt M8X40 2

7 GB/T 6187.2 ANAELTHERE M6 Hexagon nut M6 2

-29 -




—+Vg. KhLE (Engine assy)

P T 5 HSC AR PSR = g RIB
No Part No Description in Chinese Description in English Qty USD
1 240001A RENPLE R (50CC: 139QMB) Engine assy (50CC:139QMB) 1
2 2400024 KENHLEE (125CC: 152QM1) Engine assy (125CC: 152QMI) 1
3 240003A KENHLEE (150CC: 157QM]) Engine assy (150CC: 157QMJ) 1
A 5.40004A fb, 2% (50CC:PD19J;125CC/150CC: | carburetor |

PD24]) (50CC:PD19J;125CC/150CC: PD24J)
. 2400054 7N 2 R AE (JEFR)  (50CC:M10 X | bolt (50CC:M10 X 205;125CC:/150CC: |
205;125CC: /150CC: M10X 184) M10X 184)
6 GB/T 6187. NV THNMERE M10 nut M10 1
7 240007A TIRANVR AR E Second fill air device 1

-30 -




“t+H. EMESR Mirror assy):

Fres T 5 HSL AR E ey M Hri& B
No Part No Description in Chinese Description in English Qty USD

1 250001A Je JE MR Left mirror 1

2 GB/T 70.1 NN FIRFE M8 X 45 Hex bolt M8X45 2

3 250003A i JE Right mirror 1

4 250004A WA By K AG e B Bolt water proofing rubber 2

-31 -




